

Test Report SL72007254392101TX Date:May 26,2020 Page 1 of 2

LION D.O.O

PARTIZANSKA 37,78400 GRADISKA,BOSNA AND HERCEGOVINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : BONDED FABRIC:IN PINK (TITAN)

Sample Receiving Date : May 21, 2020

Testing Period : May 21, 2020 - May 26, 2020

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Test Performed : Selected test(s) as requested by applicant

Signed for and on behalf of SGS-CSTC Standards Technical Services Co., Ltd. Ningbo Branch

Lucia Yang (Account Executive)





Test Report

SL72007254392101TX

Date:May 26,2020

Page 2 of 2

Test Result

Water Repellency(Spray Test)

(ISO 4920:2012;Spray Test - Tested under controlled condition, water temperature: 20±2°C)

As Received No. 1 No. 2 No. 3 Rating(No Unit) 3 3 3

DIN EN ISO/BS EN ISO/ EN ISO/ ISO & AATCC/ PHX

Remarks: Nomenclature for rating:

100 (ISO 5) No sticking or wetting of the specimen face

90 (ISO 4) Slight random sticking or wetting of the specimen face

80 (ISO 3) Wetting of the specimen face at spray points

70 (ISO 2) Partial wetting of the specimen face beyond the spray points

50 (ISO 1) Complete wetting of the entire specimen face beyond the spray points

0 (ISO 0) Complete wetting of entire face

Sample Photo



End of Report



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@ags.com